

地址: 中国广州市珠江新城花城大道66号B座8楼
Add: 8/F, Tower B, 66 Huacheng Avenue, Guangzhou, China
Tel: +86-20-3829 0477, 3829 0566 Postcode: 510623
Fax: +86-20-3829 0729, 3829 0583
E-mail: itl@iqtc.cn Website: www.iqtc.cn

副本
COPY



No: 01051300009198(EN)
Date: 2013-11-12
Page: 1 of 1

TEST REPORT

APPLICANT: DONGGUAN JKL JOINERY CO., LTD

SAMPLE The samples submitted by the applicant are shown as follows.

DESCRIPTION:

Sample Name	Sample Size	Destination	Quantity
Moisture Resistance Particle Board	16mm×400mm×400mm	Australia	-4-Pcs
Moisture Resistance Particle Board	18mm×400mm×400mm	Australia	-4-Pcs

DATE OF SAMPLE Nov. 7, 2013

RECEIVED:

TEST PERIOD: Nov. 7, 2013~ Nov. 12, 2013

TEST REQUESTED: Determine the Formaldehyde release of the submitted sample(s) according to Australia/New Zealand Standard.

TEST RESULT:

Name	Test Item	Unit	Test Result	Ref. Limit	Test Method	Assessment
Moisture Resistance Particle Board (T=16mm)	Formaldehyde Release	mg/L	0.8	$E_0 \leq 0.5$ $E_1 \leq 1.5$ $E_2 \leq 4.5$	AS/NZS 4266.16:2004	Grade E ₁
Moisture Resistance Particle Board (T=18mm)	Formaldehyde Release	mg/L	7.4	$E_0 \leq 0.5$ $E_1 \leq 1.5$ $E_2 \leq 4.5$	AS/NZS 4266.16:2004	Fail



AUTHORISED BY



GUO REN HONG